
Cork County Council 

Wastewater Discharge Licence Application under S.I. 684 of 2007 
Regulations 

Scheme /Agglomeration Name : Blarney 

Submission Date : 1 4th December 2007 

Licensiiig 
Received 

0 4 DEC 2007 

I Initials I 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 25-07-2013:23:34:10



Location - Blarney
Index

Section Title No. of Pages Type

- Cover Sheet 1 Text

A
Non-Technical 
Summary 6 Text

A A1-Site Location Map 3 Map
B General 8 Text

B
Agglomeration 
served by application 1 Map

B B2 1 Map
B B3 2 Map
B B4 1 Map
B B5 1 Map
B B6 65 Text
B B7 & B8 4 Text & Map
B B9 1 Text
B B10 4 Text
B B11 0
B B12 0

C
Infrastructure & 
Operation 3 Text

C C1 1 Map
C C2 0

D
Discharge to the 
Aquatic Environment 1 Text

D D1 16 Text
D D2 1
E Monitoring 0
E E1 2 Text
E E2 2 Text
E E3 1
E Attachment E4 7 Text

F

Existing Environment 
& Impact of 
Discharge 0

F F1 14 Text
F F2 21 Text

G
Programme of 
Improvements 1 Text

G G1 3 Text
G G2 1 Text

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 25-07-2013:23:34:10



G G3 1 Text
G G4 0
H Declaration 0
I Joint Declaration 0

Annex 2 Annex 2 3 Text

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 25-07-2013:23:34:10



SECTION A: NON-TECHNICAL SUMMARY 
 
Advice on completing this section is provided in the accompanying Guidance 
Note.   
 
A non-technical summary of the application is to be included here. The summary 
should identify all environmental impacts of significance associated with the 
discharge of waste water associated with the waste water works.  This 
description should also indicate the hours during which the waste water works is 
supervised or manned and days per week of this supervision.   

 
The following information must be included in the non-technical summary: 

 
A description of: 

 
− the waste water works and the activities carried out therein, 
− the sources of emissions from the waste water works, 
− the nature and quantities of foreseeable emissions from the waste water 

works into the receiving aqueous environment as well as identification of 
significant effects of the emissions on the environment,  

− the proposed technology and other techniques for preventing or, where this 
is not possible, reducing emissions from the waste water works, 

-  further measures planned to comply with the general principle of the basic    
obligations of the operator, i.e., that no significant pollution is caused; 

− measures planned to monitor emissions into the environment. 
 
A Description of the Waste Water Works and the Activities Carried Out 
Therein 
 
The wastewater in the twin settlement of Blarney - Tower is collected in a partially 
combined foul and separated foul sewage drainage network. The wastewater drains 
drains from the settlements to the Waste Water Treatment Plant.  
 
There are two trunk sewers discharging to the inlet works at the Blarney Waste 
Water Treatment Plant, one from Tower and the other from Blarney village.   
 
Tower to Treatment Plant Sewer; -   
The gravity trunk main serves the Tower area and runs along parallel to the river to 
the inlet of the treatment plant.  
It is proposed to pump the catchment that is presently served by Cloghroe Waste 
Water Treatment Plant to Tower.  It is also proposed to discharge sewage from 
Bawnafinny to the sewer by crossing the river.  
 
Village to Treatment Plant Sewer; - 
This gravity sewer serves the village and Station Road areas. There are three 
pumping stations discharging to the gravity sewer in Station Road, two from 
housing estates and one from Blarney Business Park. The Killard area discharges to 
a pumping station at the Gothic Bridge from where it is pumped to the gravity sewer 
in the village. 
 It is proposed to pump the sewage from the Kerry Pike catchment to this line.   
 
 

Page 1 of 6 Section A Blarney 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 25-07-2013:23:34:10



Treatment Plant 
The Blarney WWTP is designed for a Population Equivalent (PE) of 13,000PE and 
BOD loading of 780Kg/day. The maximum hydraulic capacity of the Blarney 
WWTP is 384m3/h which is 2.7 Dry Weather Flow (2.7DWF). In order to cope with 
flows above 2.7DWF storm storage has been provided at the WWTW. The volume 
of storm storage at the WWTW is approximately 366m3. In the event that the storm 
water holding tanks are filled and the storm continues, the storm water tanks are 
operated as a pre-clarification tank without sludge removal. The overflow from the 
storm water storage tank is connected to the final effluent outlet pipe. 
 
The treatment plant treats all flows that arrive at the works to secondary standards in 
accordance with the Urban Waste Water Directive 1994 as shown in the following 
table: 
 

Parameter Effluent Limit 
BOD 25 mg/l 
COD 125 mg/l 
Suspended Solids 35 mg/l 
Phosphate 2 mg/l 
Ammonia 3 mg/l 
Total Nitrogen 25 mg/l 
Sludge 18% or greater 

Table 1 – Effluent Limits discharge 
 
The existing WWTW were upgraded with an additional stream. The flow is split 
after the wastewater passes through the new inlet works. 50% of the flow is diverted 
to the existing wastewater treatment stream. The remaining 50% is directed to a new 
treatment system. The existing stream has an aeration phase, a secondary settlement 
phase and return activated sludge phase. The new stream has an anaerobic, anoxic 
and aeration phase, a secondary settlement phase and return activated sludge phase. 
 
Sludge is wasted separately from each stream to a common storage sludge blend 
tank, common Picket Fence Thickener and common dewatering plant.  
 

Page 2 of 6 Section A Blarney 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 25-07-2013:23:34:10



A summary of the treatment process is presented below: 
 
Inlet works 2Duty/1Standby pumps, 2 No. mechanical screens with aerated grit and 

grease removal system, flow measurement and grit classifier. 
 

 EXISTING STREAM NEW STREAM 
Biological Treatment 1 No. aeration tank with 3 No. 

surface aerators.  
 

- 1 No. Anaerobic tank with  
  3 No. mixers. 
- 1 No. Anoxic tank 
- 1 No. aeration tank with fine 
   bubble disc aeration 
 

Phosphorus 
Removal 

Ferric Sulphate dosing 
 

Secondary Settling 1 No. 19m diameter final 
settlement tanks with half bridge 
sludge scraper. 
 

1 No. 17m diameter final 
settlement tanks with half bridge 
sludge scraper. 
 

 Sludge settled within the settlement tanks is withdrawn by gravity from 
each central sludge hopper to the return sludge pump sump.  
 
Surplus Activated Sludge (SAS) is pumped by 2 No. pumps 
(Duty/Standby) from the pump sump to the sludge blend/holding tank.  
Return Activated Sludge (RAS) is pumped 2 No. pumps (Duty/Standby) 
from the pump sump and is mixed with the incoming influent. 
 

Sludge Treatment - 1 No. sludge acceptance tank, 45m3, 1 No. mixer and sludge pump  
   sump equipment with 2 No. Pumps. 
- 1 No. Sludge Blend/Holding tank, 192m3, 1 No. mixer and sludge 
pump  
   sump equipment with 2 No. Pumps. 
- 1 No. Picket Fence Thickener for thickening from 0.5% to 2% Dry 
Solids,   
   192m3. 
- 2 No. Sludge Belt Presses with 2 No. sludge transfer pumps, 1 No. 
poly  
   make-up unit with 3 No. dosing pumps.  

Effluent Discharge 1 No. 450mm gravity outfall pipe to River Shournagh. 
 
 
Ancillary equipment at the WWTP also includes the following: 
� Odour Treatment Unit with 2 No extractor fans.  
� Standby Generator and SCADA system covering all the plant including 

sludge treatment process. 
� Buildings - Inlet and sludge building, electricity transformer building, 

laboratory and control room building with fire alarm and security alarm 
systems. 

 
The Blarney WWTP is currently operated by Cork County Council staff. The plant 
is manned during the working week 8.30am - 5.00pm (Monday - Friday) by a 

Page 3 of 6 Section A Blarney 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 25-07-2013:23:34:10



Wastewater Curator and general operatives as required. An Environmental 
Technician is fully employed between Ballincollig and Blarney WWTPs. During 
out of hours the SCADA system can send alarms to a mobile phone of the person on 
standby. 
  
 
The Sources of Emissions from the Waste Water Works 
 
The pollution load for the Blarney agglomeration arises from the following areas: 
� The local Population 
� The local Industries, commercial and non domestic users. 

 
The pollution load from these sources varies with daily, weekly and seasonal 
producers of effluent. The sewage from all industries is collected via the public 
sewer and treated in conjunction with domestic waste at the waste water treatment 
plant. 
 
The domestic population of Blarney has grown over the last three censuses owing to 
its development as a town within the Cork Metropolitan area. The most recent 
Census figures show that Blarney Town and environs now has a population in 
excess of 5,226. (Census, 2006). Other sources of influent that contribute to the 
sewage scheme would be: 
� Commercial premises 
� Schools 
� Tourism 

 
 
The nature and quantities of foreseeable emissions from the waste water works 
into the receiving aqueous environment as well as identification of significant 
effects of the emissions on the environment. 
 
The final effluent is discharged into the River Shournagh. At design capacity the 
WWTW will discharge 3,357m3/d to the river.  
 
The effluent quality will be according Table 1. (above) 
 
Environmental Impacts  
An Environmental Impact Statement was carried out for the Expansion and 
Upgrading of Blarney Sewage Treatment Works in April 2000 by T.J. O’Connor & 
Associates. This report stated:  
 
“The most significant long-term impact will be the improvement in aquatic habitat 
to the extent that during the heavy rains, storm water overflow occurrences and 
volumes will be minimised and the storm overflows that do occur will be screened. 
The final effluent discharged to the river will meet the discharge criteria laid down 
in the relevant standards and directives. The quantity of suspended solids will be 
reduced and the oxygen levels during flood should remain high.  
As the bulk of the waste is to remain composed primarily of municipal wastewater 
and therefore does not contain significant quantities of materials that would be 
toxic to the flora and fauna of the stream. If the upgrading of the works is not 

Page 4 of 6 Section A Blarney 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 25-07-2013:23:34:10



undertaken, the suitability of the aquatic environment for salmonid populations will 
noticeably decrease. Oxygen levels may tend to below 40 % of saturation, bacteria 
and algae will tend to flourish as the conditions tend towards septic. However, with 
the proposed works, the river has every chance to retain its current status of Q4-5 
and its diversity of species.” 
 
It is necessary to consider that the effluent quality will meet the requirements stated 
in the Urban Waste Water Directive 1994. 
 
  
The Proposed Technology and Other Techniques for Preventing or, Where 
This Is Not Possible, Reducing Emissions from the Waste Water Works 
 
[...]
This drawing is the property of Cork County Council.  It is a 
confidential document and must not be copied, used, or its contents 
divulged without prior written consent.

DO NOT SCALE.  Use figured dimensions only.  If in doubt ask.

All dimensions to be checked on site.

Drawing to be read in conjunction with Licence Application Form 
attached.

Includes Ordnance Survey Ireland data reproduced under OSi 
Lincence number: 
          Cork County Council CCMA 2004/07.  Unauthorised 
reproduction infringes Ordnance Survey Ireland and Government of 
Ireland.  © Ordnance Survey Ireland, 2004.

D esig ned:LL Checked: MM

Approved:MM

Scale: NTS

Date:Dec 07

Drawing No.
B4-01-Blarney

D rawn:LL

Secondary Discharge Points.

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 25-07-2013:23:34:11



S W 03−B larn ey
S torm  D ischarge Poin t
T ow n lan d − W oodside
E160,341 N073,241

K erry Pik e 
W .W .T .P.
E160,460 N073,450

S W 04−B larn ey
S torm  D ischarge Poin t
T ow n lan d− Coolflugh
E157,548 N074,040

Cloghroe W .W .T .P
E157,560 N074,050

T ow er

Blarn ey 
W .W .T .P.

B larn ey

S W 02−B larn ey
S torm  D ischarge Poin t
T ow n lan d−Shean  Low er
E161,602 N075,245

G othic B ridge
Pum p  H ouse
E161,593 
N075,313

Cork County Council

N. O'Keeffe, B.Eng., C.Eng., Eur.Ing., F.I.E.I., M.I.C.E.,
Acting County Engineer
County Hall, Cork.

South Cork Division

P. Power
Director of Services
South Cork.

Project:

EPA LICENCE APPLICATION

Title:

Notes:

This drawing is the property of Cork County Council.  It is a 
confidential document and must not be copied, used, or its contents 
divulged without prior written consent.

DO NOT SCALE.  Use figured dimensions only.  If in doubt ask.

All dimensions to be checked on site.

Drawing to be read in conjunction with Licence Application Form 
attached.

Includes Ordnance Survey Ireland data reproduced under OSi 
Lincence number: 
          Cork County Council CCMA 2004/07.  Unauthorised 
reproduction infringes Ordnance Survey Ireland and Government of 
Ireland.  © Ordnance Survey Ireland, 2004.

D esig ned:LL Checked: MM

Approved:MM

Scale: NTS

Date:Dec 07

Drawing No.
B5-01-Blarney

D rawn:LL

Storm Water Overflow Points.

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 25-07-2013:23:34:11



B larn ey 
W .W .T .P.

Plan n in g S ite Notice

Cork County Council

N. O'Keeffe, B.Eng., C.Eng., Eur.Ing., F.I.E.I., M.I.C.E.,
Acting County Engineer
County Hall, Cork.

South Cork Division

P. Power
Director of Services
South Cork.

Project:

EPA LICENCE APPLICATION

Title:

Notes:

This drawing is the property of Cork County Council.  It is a 
confidential document and must not be copied, used, or its contents 
divulged without prior written consent.

DO NOT SCALE.  Use figured dimensions only.  If in doubt ask.

All dimensions to be checked on site.

Drawing to be read in conjunction with Licence Application Form 
attached.

Includes Ordnance Survey Ireland data reproduced under OSi 
Lincence number: 
          Cork County Council CCMA 2004/07.  Unauthorised 
reproduction infringes Ordnance Survey Ireland and Government of 
Ireland.  © Ordnance Survey Ireland, 2004.

D esig ned:LL Checked: MM

Approved:MM

Scale: NTS

Date:Dec 07

Drawing No.
B8-01-Blarney

D rawn:LL

Site Notice Location.

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 25-07-2013:23:34:11



 
 
Newspaper Advertisement  
 
 Cork County Council Southern Division  
 

APPLICATION TO THE ENVIRONMENTAL PROTECTION 
AGENCY FOR A WASTEWATER DISCHARGE LICENCE 

 
In accordance with the Waste Water Discharge (Authorisation) Regulations 
2007 SI No. 684 of 2007, Water Services Southern Division of Cork County 
Council, County Hall,Carrigrohane Road ,Cork is applying to the Environmental 
Protection Agency for a Waste Water Discharge Licence in respect of Blarney 
Wastewater Treatment Plant serving the agglomeration of Blarney 
 
Plant Name  Location National Grid Ref. 
Blarney 
WWTP 

Riverview Estate, Tower ,Co. Cork 
Townland of Kilnamucky 

E159196 N74918 

 
Discharge  Function Townland  Receptor  Grid Reference 
Primary  Main 

Outfall 
Kilnamucky River 

Shournagh 
E159,261  N74,835 

Secondary  Emergency Woodside River 
Shournagh 

E160,341  N73,241 

Secondary  Emergency Coolflugh Owennagearagh E157,548  N74,040 
Secondary Emergency Shean Lower Mill Race to 

River Martin 
E161,602  N75,245 

 
       It is intended to submit the Environmental Impact Statement associated with 
the recent upgrading of the Waste Water Treatment Plant to the Agency along 
with the Application. 
 
      A copy of the application for the Waste Water Discharge Licence, the 
Environmental Impact Statement and such further information relating to the 
application as may be furnished to the Agency in the course of the Agency’s 
consideration of the Application shall as soon as is practicable after receipt by 
the Agency be available for inspection or purchase at the 
 
•  Environmental Protection Agency, PO Box 3000, Johnstown Castle 
Estate, Co. Wexford, Lo Call 1890 335599 Telephone: 053-9160600 Fax: 053-
9160699 Email:info@epa.ie  
and at 
• Cork County Council Offices, Water Services South, Co Hall 
Carrigrohane Road , Co. Cork, Telephone: 021-4276891 Fax: 021-4276321.  

 
Submissions in relation to the application may be made to the Environmental 
Protection Agency at its headquarters described above 
 
 
 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 25-07-2013:23:34:11



CORK COUNTY COUNCIL 

SITE NOTICE 

APPLICATION TO THE ENVIRONMENTAL PROTECTION 
AGENCY FOR A WASTEWATER DISCHARGE LICENCE 

In accordance with the Waste Water Discharge (Authorisation) Regulations 
2007 SI No. 684 of 2007, Water Services Southern Division of Cork County 
Council, County Hal1,Carrigrohane Road ,Cork is applying to the Environmental 
Protection Agency for a Waste Water Discharge Licence in respect of Blarney 
Wastewater Treatment Plant serving the agglomeration of Blarney 

Townland of IKilnamucky 

It is intended to submit the Environmental Impact Statement associated with 
the recent upgrading of the Waste Water Treatment Plant to the Agency along 
with the Application. 

A copy of the application for the Waste Water Discharge Licence, the 
Environmental Impact Statement and such hrther information relating to the 
application as may be furnished to the Agency in the course of the Agency’s 
consideration of the Application shall as soon as is practicable after receipt by 
the Agency be available for inspection or purchase at the 

Environmental Protection Agency, PO Box 3000, Johnstown Castle 
Estate, Co. Wexford, Lo Call 1890 335599 Telephone: 053-9160600 Fax: 053- 
9 160699 Email:info@epa.ie 
and at 

Cork County Council Offices, Water Services South, CO Hall 
Carrigrohane Road, Co. Cork, Telephone: 021-4276891 Fax: 021-4276321. 

Submissions in relation to the application may be made to the Environmental 
Protection Agency at its headquarters described above 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 25-07-2013:23:34:11



PLANNING 

Mr. Tom =eh. D-r ofSorri-.hnablla. Mallow, Co. C o h  
30th Naember 2007 

WBUC NOTICES COWD 

APPUCAIIONTUTHE ENnROhMEMALPROTECTIONAGENCY FORA 
WASTEWATER DISCHARGE UCENCE 

I 

APPUCAIION IKl THE ENYIROh?dEMAL PROrrCnON AGENCY FOR A 
W m A T E R  DISCHARGE LICENCE 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 25-07-2013:23:34:11



I 

N c 
.-r 
5 
ID 
ID < 
- 
n, 
4 
2 
a 3 

2 
ro 
U 

3 
(D 

E. 

: < 
ID 
-. n 
P 

N 
a, 
\ 

0 
3 

3 
ID 
ID 
X 
ID 
3 

a, 
3 a 

U 
ID 

R 

R 

R 

.<" 

4 
I 

% 
U 
ID 
C 
3 

ID 
n 

2 
;r; 
ID 
3 . 

Y x 
ID < 
3 
-I 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 25-07-2013:23:34:11



? 
Z 

U 
8 m 

S 
O 

3 
8 
c 

I 111 e, 
t. 

111 

; U 
C 

Y E 
0 
Z 

h) m A 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 25-07-2013:23:34:11



SECTION C: INFRASTRUCTURE & OPERATION 
Advice on completing this section is provided in the accompanying Guidance 
Note.   

C.1 Operational Information Requirements 
Provide a description of the plant, process and design capacity for the areas of the 
waste water works where discharges occur, to include a copy of such plans, 
drawings or maps, (site plans and location maps, process flow diagrams), and such 
other particulars, reports and supporting documentation as are necessary to 
describe all aspects of the area of the waste water works discharging to the 
aquatic environment. Maps and drawings must be no larger than A3 size. 

 
Treatment Plant 
The Blarney WWTP is designed for a Population Equivalent (PE) of 13,000PE and 
BOD loading of 780Kg/day. The maximum hydraulic capacity of the Blarney 
WWTP is 384m3/h which is 2.7 Dry Weather Flow (2.7DWF). In order to cope with 
flows above 2.7DWF storm storage has been provided at the WWTW. The volume 
of storm storage at the WWTW is approximately 366m3. In the event that the storm 
water holding tanks are filled and the storm continues, the storm water tanks are 
operated as a pre-clarification tank without sludge removal. The overflow from the 
storm water storage tank is connected to the final effluent outlet pipe. 
 
The treatment plant treats all flows that arrive at the works to secondary standards in 
accordance with the Urban Waste Water Directive 1994 as shown in the following 
table: 
 

Parameter Effluent Limit 
BOD 25 mg/l 
COD 125 mg/l 
Suspended Solids 35 mg/l 
Phosphate 2 mg/l 
Ammonia 3 mg/l 
Total Nitrogen 25 mg/l 
Sludge 18% or greater 

Table 1 – Effluent Limits discharge 
 
The existing WWTW were upgraded with an additional stream. The flow is split 
after the wastewater passes through the new inlet works. 50% of the flow is diverted 
to the existing wastewater treatment stream. The remaining 50% is directed to a new 
treatment system. The existing stream has an aeration phase, a secondary settlement 
phase and return activated sludge phase. The new stream has an anaerobic, anoxic 
and aeration phase, a secondary settlement phase and return activated sludge phase. 
 
Sludge is wasted separately from each stream to a common storage sludge blend 
tank, common Picket Fence Thickener and common dewatering plant.  
 

1 of 3 Section C Blarney 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 25-07-2013:23:34:11



A summary of the treatment process is presented below: 
 
Inlet works 2Duty/1Standby pumps, 2 No. mechanical screens with aerated grit and 

grease removal system, flow measurement and grit classifier. 
 

 EXISTING STREAM NEW STREAM 
Biological Treatment 1 No. aeration tank with 3 No. 

surface aerators.  
 

- 1 No. Anaerobic tank with  
  3 No. mixers. 
- 1 No. Anoxic tank 
- 1 No. aeration tank with fine 
   bubble disc aeration 
 

Phosphorus 
Removal 

Ferric Sulphate dosing 
 

Secondary Settling 1 No. 19m diameter final 
settlement tanks with half bridge 
sludge scraper. 
 

1 No. 17m diameter final 
settlement tanks with half bridge 
sludge scraper. 
 

 Sludge settled within the settlement tanks is withdrawn by gravity from 
each central sludge hopper to the return sludge pump sump.  
 
Surplus Activated Sludge (SAS) is pumped by 2 No. pumps 
(Duty/Standby) from the pump sump to the sludge blend/holding tank.  
Return Activated Sludge (RAS) is pumped 2 No. pumps (Duty/Standby) 
from the pump sump and is mixed with the incoming influent. 
 

Sludge Treatment - 1 No. sludge acceptance tank, 45m3, 1 No. mixer and sludge pump  
   sump equipment with 2 No. Pumps. 
- 1 No. Sludge Blend/Holding tank, 192m3, 1 No. mixer and sludge 
pump  
   sump equipment with 2 No. Pumps. 
- 1 No. Picket Fence Thickener for thickening from 0.5% to 2% Dry 
Solids,   
   192m3. 
- 2 No. Sludge Belt Presses with 2 No. sludge transfer pumps, 1 No. 
poly  
   make-up unit with 3 No. dosing pumps.  

Effluent Discharge 1 No. 450mm gravity outfall pipe to River Shournagh. 
 
 
Ancillary equipment at the WWTP also includes the following: 
� Odour Treatment Unit with 2 No extractor fans.  
� Standby Generator and SCADA system covering all the plant including 

sludge treatment process. 
� Buildings - Inlet and sludge building, electricity transformer building, 

laboratory and control room building with fire alarm and security alarm systems. 
 

 
 

 

2 of 3 Section C Blarney 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 25-07-2013:23:34:11



Attachment C.1 should contain supporting documentation with regard to the 
plant and process capacity, systems, storm water overflows, emergency overflows, 
etc., including flow diagrams of each with any relevant additional information. 
These drawings / maps should also be provided as geo-referenced digital 
drawing files (e.g. ESRI Shapefile, MapInfo Tab, AutoCAD or other upon 
agreement) in Irish National Grid Projection.   This data should be provided to 
the Agency on a separate CD-Rom containing sections B.1, B.2, B.3, B.4, B.5, 
D.2, E.3 and F.2.  
 
 

Yes No Attachment included 
   

C.2 Outfall Design and Construction 
Provide details on the primary discharge point & secondary discharge points and 
storm overflows to include reference, location, design criteria and construction 
detail. 
 
Attachment C.2 should contain any supporting documentation on the design and 
construction of any and all discharge outfalls, including stormwater overflows, 
from the waste water works. 
 
 

Yes No Attachment included 
   

 
 
 
 

3 of 3 Section C Blarney 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 25-07-2013:23:34:11



    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 25-07-2013:23:34:12



SECTION D: DISCHARGES TO THE AQUATIC 
ENVIRONMENT 

Advice on completing this section is provided in the accompanying Guidance 
Note.   
 
Give particulars of the source, location, nature, composition, quantity, 
level and rate of discharges arising from the agglomeration and, where 
relevant, the period or periods during which such emissions are made or 
are to be made. 
 
The applicant should address in particular all discharge points where 
the substances outlined in Tables D.1(i), (b) & (c) and  D.1(ii), (b) & (c) 
of Annex 1 are emitted. 
 
Where it is considered that any of the substances listed in Annex X of 
the Water Framework Directive (2000/60/EC) or any of the Relevant 
Pollutants listed in Annex VIII of the Water Framework Directive 
(2000/60/EC) are being discharged from the waste water works or are 
seen to be present in the receiving water environment downstream of a 
discharge from the works (as a result of any monitoring programme) 
the applicant shall screen the discharge for the relevant substance.  